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Maximum power spectral density for 11ax Partial RU

Test Result
Result Limit
TestMode Antenna Freq(MHz) RuSize Rulndex Verdict
[dBm/3kHz] [dBm/3kHz]

26Tone RUO -7.82 <8.00 PASS

Ant6 2412 52Tone RU37 -7.77 <8.00 PASS

106Tone RUS3 -7.89 <8.00 PASS

26Tone RUO -7.62 <8.00 PASS

Ant7 2412 52Tone RU37 -7.25 <8.00 PASS

106Tone RU53 -7.37 <8.00 PASS

26Tone RUO -4.71 <8.00 PASS

total 2412 52Tone RU37 -4.49 <8.00 PASS

106Tone RU53 -4.61 <8.00 PASS

11AX20MIMO

26Tone RU8 -8.52 <8.00 PASS

Ant6 2462 52Tone RU40 -8.40 <8.00 PASS

106Tone RU54 -7.99 <8.00 PASS

26Tone RU8 -8.15 <8.00 PASS

Ant7 2462 52Tone RU40 -7.34 <8.00 PASS

106Tone RU54 -7.64 <8.00 PASS

26Tone RU8 -5.32 <8.00 PASS

total 2462 52Tone RU40 -4.83 <8.00 PASS

106Tone RU54 -4.80 <8.00 PASS
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11AX20MIMO_Ant6_2462_52Tone_RU40
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11AX20MIMO_Ant7_2462_26Tone_RU8
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11AX20MIMO_Ant7_2462_106Tone_RU54
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SPORTON LAB.

FCC RF Test Report

Report No. : FR490417C

Appendix B. AC Conducted Emission Test Results

: Temperature : 22~24°C
Test Engineer : [TaoZhang : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2024-10-27
JopLevel {dBuv)
87.5
75.0
62.5 FEC15C_QP
I
50.0 | FCC 15C_AVG
I ¥l
375 'LMUW
1 1
25.0
125
%0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 16C_QP LTSN_2024-1 LTNE
Over Limit Read LISN Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
MHz dBuV dB dBuv dBuV dB dB
1 8.24 39,29 -12.79 52.88 19.18 18.e4 18.15 Average
2 * 8.24 52.59 -9.49 p2.83 32.48 18.84 16.15 QP
3 @8.27 34.88 -16.18 58.98 14.78 18.83 18.15 Average
4 8.27 49.48 -11.58 ©€.98 29.38 18.e3 18.15 QP
5 8.38 32.87 -15.34 48.21 1:2.7@ 9.99 18.18 Average
& @8.38 46.17 -12.84 58.21 26.88 9.99 1&.18 QP
7 8.52 28.98 -17.82 460.06 8.8 9.98 16€.28 Average
a8 8.52 41.38 -14.62 56.88 21.28 9.98 18.28 QP
9 @8.75 26.51 -19.49 46.86 .38 9.93 18.23 Average
1@ 8.73 42.31 -13.69 560.88 22.1@ 9.98 1€.23 QP
11 21.83 38.84 -19.36 58.88 10.c@ 9.53 18.51 Average
12 21.33 43.84 -16.96 68.88 23.88 9.53 1e.51 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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Report No. : FR490417C

: Temperature : 22~24°C
Test Engineer : (TaoZhang - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2024-10-27
100 Level {dBuV) (3
87.5
75.0
62.5 FEC15C_QP
|
50.0 FCC 15C, AVG
375
25.0
125
%015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO02-5Z
Condition : FCC 15C_QP LTSN_2024-N NEUTRAL
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBuv dB dBuV dBuv dB dB
1 @.24 37.37 -14.67 52.84 17.28 18.82 1@.15 Average
2 * @.24 51.67 -18.37 62.84 31.58 1e.e2 18.15 QP
3 8.28 33.65 -17.29 58.94 13.58 1e8.e@ 1@.15 Average
4 @.28 45,15 -11.79 66.94 29.88 16.86 18.15 QP
5 @.38 31.84 -16.78 48.34 11.5@ 9.97 1@.17 Average
B B8.38 44.84 -13.58 58.34 24.7@ 9.97 18.17 QP
7 8.54 31.87 -14.13 46.88 11.7@ 9.96 1@.21 Average
8 @.54 38.77 -16.23 56.88 19.68 9.96 1@.21 QP
9 8.91 28.89 -25.31 46.06 @.58 9.96 1@.23 Average
1@ 8.91 38.49 -17.51 56.88 15.30 9.96 1@.23 QP
11 21.95 31.73 -18.27 ©56.88 11.4@ 9.82 1@.51 Average
12 21.95 4@.83 -19.17 oe.ee 28.58 9.82 1@.51 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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samranas. FCC RF Test Report Report No. : FR490417C

Appendix C. Radiated Spurious Emission Test Data

: ) Relative Humidity : 50%
Test Engineer : Shunping You
Temperature : 20-24°C
Radiated Spurious Emission Test Modes
Band . Data
Mode (MH2) Antenna Modulation Channel ' Frequency Rate RU Remark

Mode 11 | 2400-2483.5 | CDD 6+7 802.11b 01 2412 1Mbps - -
Mode 12 | 2400-2483.5 | CDD 6+7 802.11b 06 2437 1Mbps - -
Mode 13 ' 2400-2483.5 CDD 6+7 802.11b 11 2462 1Mbps - -
Mode 14  2400-2483.5 CDD 6+7 802.11g 01 2412 6Mbps - -
Mode 15  2400-2483.5 CDD 6+7 802.11g 06 2437 6Mbps - -
Mode 16 | 2400-2483.5 | CDD 6+7 802.11g 11 2462 6Mbps - -
Mode 17  2400-2483.5 CDD 6+7 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 18 | 2400-2483.5 | CDD 6+7 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 19 | 2400-2483.5 | CDD 6+7 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 20 | 2400-2483.5 | CDD 6+7 802.11ax HE40 03 2422 MCSO0 Full RU -
Mode 21 | 2400-2483.5 | CDD 6+7 802.11ax HE40 09 2452 MCSO0 Full RU -
Mode 22  2400-24835 CDD6+7  802.1lax HE20 o1 2412 mcso  aalRy .
Mode 23  2400-24835 CDD 6+7  802.1lax HE20 11 2462 Mcso ot AU :
Mode 24 = 2400-2483.5 CDD 6+7 802.11g 01 LF 6Mbps - -
CDD 6+7 802.11g 01 2412 6Mbps - -

Mode 26 Co-TX
3 Part 96 n48 - - - - -

Sporton International Inc. (ShenzZhen) Page Number : C1of C39
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samranas. FCC RF Test Report Report No. : FR490417C

Summary of each worse mode

Mode | Modulation | Ch. (I,:\;qu) (dE?(/e/Im) (dglun\]/'/tm) M(?jré;)m Pol. Z?/Zk Result Remark
11 802.11b 01 | 2389.17 39.33 54.00 -14.67 H | AVERAGE @ Pass Band Edge
11 802.11b 01 | 4824.00 39.71 74.00 -34.29 \Y Peak Pass Harmonic
12 802.11b 06 - - - - - - - Band Edge
12 802.11b 06 | 7311.00 44.14 74.00 -29.86 \Y Peak Pass Harmonic
13 802.11b 11 | 2484.84 39.87 54.00 -14.13 H | AVERAGE @ Pass Band Edge
13 802.11b 11 | 7386.00 44.32 74.00 -29.68 \Y Peak Pass Harmonic
14 802.11g 01 | 2389.95 50.73 54.00 -3.27 H | AVERAGE @ Pass Band Edge
14 802.11g 01 | 4824.00 40.87 74.00 -33.13 \% Peak Pass Harmonic
15 802.11g 06 - - - - - - - Band Edge
15 802.11g 06 | 7311.00 44.30 74.00 -29.70 H Peak Pass Harmonic
16 802.11g 11 | 2483.55 47.05 54.00 -6.95 H | AVERAGE Pass Band Edge
16 802.11g 11 | 7386.00 43.21 74.00 -30.79 \Y Peak Pass Harmonic
17 802.11ax HE20 01 | 2389.95 50.62 54.00 -3.38 H | AVERAGE  Pass Band Edge
17 802.11ax HE20 01 | 4824.00 40.94 74.00 -33.06 H Peak Pass Harmonic
18 |802.11ax HE20| 06 - - - - - - - Band Edge
18 |802.11ax HE20| 06 @ 7311.00 44.32 74.00 -29.68 H Peak Pass Harmonic
19 802.11ax HE20| 11 | 248351 47.33 54.00 -6.67 V | AVERAGE Pass Band Edge
19 802.11ax HE20| 11 | 7386.00 44.48 74.00 -29.52 H Peak Pass Harmonic
20 802.11ax HE40| 03 | 2389.97 50.58 54.00 -3.42 H | AVERAGE Pass Band Edge
20 802.11ax HE40 03 - - - - - - - Harmonic
21 802.11ax HE40 09 | 2483.73 47.71 54.00 -6.29 H | AVERAGE Pass Band Edge
21 802.11ax HE40 09 - - - - - - - Harmonic
22 802.11ax HE20| 01 | 2389.56 45.83 54.00 -8.17 H | AVERAGE Pass Band Edge
22 802.11ax HE20| 01 - - - - - - - Harmonic
23 802.11ax HE20| 11 | 2483.51 63.96 74.00 -10.04 H PEAK Pass Band Edge
23 802.11ax HE20 11 - - - - - - - Harmonic
24 802.11g 01 | 948.59 32.41 46 -13.59 H PEAK Pass LF
26 CO-TX - | 2389.95 48.96 54.00 -5.04 H | AVERAGE @ Pass Band Edge
26 - 1 4824.00 40.37 74.00 -33.63 H Peak Pass Harmonic

Sporton International Inc. (ShenzZhen) Page Number : C2 of C39
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samroncis. FCC RF Test Report

Report No. : FR490417C

11
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT CDD 6+7
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 204-40-28 mLeveI (Vi) Date: 204-10-28
1138 1138
1
95 915
thd fhd PEA 74
5.0 5.
488 St " .1 488 " PRI TR : v L h
Peak '
35 35
163 163
i) 2336, 216 2368, 4, 440 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 DBLIT 50.16 74.00 -23.84 48.32 3062 479 3157 196 QPEM 1 2412.00 103.08 ------ ------ 101,17 .64 482 33155 196 QPEM
WLeveI (Vi) Date: 204-40-28 mLeveI (Vi) Date: 204-10-28
1138 1138
1
95 915
813 813
5.0 L]
AVG_54
448 48
35 35
163 163
i) 2336, 216 2368, 4, 440 100 1400, 1800, 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.17 39.33 54.00 -14.67 37.50 30.61 479 3157 19 @ AVERAGE 1 2412.00 100.93 -

----------- 9.02 30.64 4.82 33.55 196 O AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
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samroncis. FCC RF Test Report

Report No. : FR490417C
11
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT CDD 6+7
Pol. Vertical Fundamental
WLevel (Vi) Date: 204-40-28 WLevel (Vi) Date: 204-10-28
1138 1138
95 915
thd fd PEAK 4
5.0 5.
1
488 , el st 483 " ; s —— Mook
Peak
35 35
163 163
i) 2336, 216 2368, 4, 440 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 D770 49.49 74.00 -24.51 47.65 30.64 478 3358 135 PEAK 1 12.00 99.64 ----vv -=--- 97.73 .64 4B 355 8T DS PEK
WLevel (Vi) Date: 204-40-28 WLevel (Vi) Date: 204-10-28
1138 1138
5 ik !
813 813
5.0 L]
AVG_54
s i J
Avg !
35 35
163 163
i) 2336, 216 2368, 4, 440 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.04 39.08 54.00 -14.92 37.25 3061 479 3157 135 AVERAGE 1 1000 9.79 -----v -=--- 94.88 10.64 4.82 33.55 387 135 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C4 of C39
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samrans. FCC RF Test Report Report No. : FR490417C

Pol. Horizontal Vertical
. Lo (dli) Date: 202440-29 . L di) Date: 202440-29
1225 1225
b75 b5
PEAK 74 PEAK T4
100 100
Peak s VG B o VG 5
eal ) 1 ‘ ) Hpthau? ko oo N\N\w i ) e R S Y WWW
st e
Avg 3l 31
175 fr
3000 c0go. 9000 12000 15000, 18000 3000 6000 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & BN B B B o dg Mpdn B & B B @ B @ dg
1 484.00 39.55 74.00 -34.45 6.7 .26 71.75 5.3 .- -- Peak 1 44.00 .71 74.00 -34.19 6293 M6 175 6583 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C5of C39
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samrans. FCC RF Test Report Report No. : FR490417C

Pol. Horizontal Vertical
. Lo i) Date: 202440-29 . Lo G Date: 202440-29
1225 1225
1050 105,
875 875
PEAK 74 PEAK 74
100 100
VG 54 VG 54
525 73
Peak L A 4 PRI - WM 1 ‘2‘ ‘ y i Do ity WW
f b P
30 30
Avg
115 1.
3000 6000, 9000. 12000 15000. 18000 3000 6000 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dfn B 0B N B B B deg M dfn B/ 0B W B B @B m deg
1 4870.00 40.03 74.00 -33.97 63.18 34.33 7.77 65.55 - - Peak 1 4878.00 40.16 74.00 -33.84 63.31 34.33 1.7 65.5 - - Peak
1 7100 83.86 74.00 -30.94 63.34 35.44 B.93 6465 - - Peak 1 7100 44,14 74.00 -29.86 6442 35.44 B.93 6465 .- - Peak
Sporton International Inc. (ShenZhen) Page Number : C6 of C39
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Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 6+7
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 204-40-28 mLeveI (Vi) Date: 204-10-28
1138 1138
1
95 915
fhd PEAG B T fd PEAK 4
5.0 5.
1
488 bt ALt 488 PP e e bbbt it
P ——— b
Peak
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 248499 50.07 74.00 -23.93 47.80 30.86 4.9 3351 17 QPEM 1 2462.00 104.43 -----v -=--- 102.30 3077 489 3153 17 QPEM
WLeveI (Vi) Date: 204-40-28 mLeveI (Vi) Date: 204-10-28
1138 1138
1
915 915
813 813
5.0 L]
AVG_BE_54 AVG_54
448 48
Avg ! WWJ“J
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2pd.84 39.87 54.00 -14.13 37.60 30.86 4.92 3151 157 0 AVERAGE 1 2462.00 100,93 ------ -=--- 99.80 0.7 4.89 3353 157 O AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C7 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




SPORTON LAB.

FCC RF Test Report

Report No. : FR490417C

Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 6+7
Pol. Vertical Fundamental
WLeveI (Vi) Date: 204-40-28 mLeveI (Vi) Date: 204-10-28
1138 1138
95 915 i
thd PEA B 74 fhd FEAK 74
5.0 5.
1
488 h ‘ S 488 — n — AP—|rw AT
Peak
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 249286 49.59 74.00 -2.41 4.8 30.89 4.9 3351 M5 QPEM 1 246200 90.18 ------ ----- B.05 3077 489 3153 A5 QPEM
WLeveI (Vi) Date: 204-40-28 mLeveI (Vi) Date: 204-10-28
1138 1138
95 915
1
813 813
5.0 L]
AVG_BE_54 AVG_54
448 48
Avg 1 ]
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 249460 38.93 54.00 -15.07 36.61 30.89 4.94 3351 M5 0 AVERAGE 1 246200 B7.66 ------ ------ 8.5 3077 489 3153 M5 0 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
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samrans. FCC RF Test Report Report No. : FR490417C

Pol. Horizontal Vertical
.. Leel Vi) Date: 202440-29 .. Lol (BaVi) Date: 202440-29
1225 1225
105 105,
875 875
PEAK 74 PEAK 74
700 00
525 AVG_54 o G 54
Peak ’ ; ) R T i 2 N ki,
3HWW*"M~W ! % Lot
Avg
115 .
3000 6000, 9000, 12000, 15000, 18000 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 49400 40.20 74.00 -33.80 £3.28 34.40 7.9 £5.27 - - Peak 1 494.00 40.07 7480 3.7 63.35 4.0 7.9 857 - - Peak
1 TG00 M8 TAB0 9.9 G408 3542 0.7 RS9 - - Peak 1 TG00 AL3D TA00 -D0.68 BA3) 32 047 RS9 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C9 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111



SPORTON LAB.

FCC RF Test Report

Report No. : FR490417C

14
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT CDD 6+7
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2004-40-07 WLeveI (Vi) Date: 204-40-07
1138 1138 1
95 915
thd fd PEAK 4
i50 | 50
Y " . e /‘/ i ____ .
Peak
35 35
163 163
i) 2336, 216 2368, 4, 440 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.80 64.20 74.00 -9.80 62.36 30.61 4.80 3357 100 124 PEM 1 241,00 107.72 -=---v ===-- 105.81 30.64 4.8 3355 100 124 PEM
WLeveI (Vi) Date: 2004-40-07 WLeveI (Vi) Date: 204-40-07
1138 1138
1
95 915
813 813
5.0 L]
AVG_54
) mﬁﬁ/ I kwwmwww_ﬁm
Avg
ki 35
163 163
i) 2336, 216 2368, 4, 440 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.%5 50.73 54.00 -3.27 48.89 30.61 4.0 33.57 100 124 AVERAGE 1 2412.00 108.22 ------ -==--- 9%.31 10.64 482 33.55 100 124 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C10 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




SPORTON LAB.

FCC RF Test Report

Report No. : FR490417C

14
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT CDD 6+7
Pol. Vertical Fundamental
WLevel (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
1
95 915
thd fd PEAK 4
5.0 r 5.
LT - —” P " 48.8“ : — e " bty
Peak
35 35
163 163
i) 2336, 262 2368, 4, 440 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2388.91 56.88 74.00 -17.12 55.05 3061 4.79 3157 300 M7 PEMK 1 412,00 103.13 ---vv ==een 101.22 .64 4.82 3355 300 207 PEM
WLevel (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
w5 w5 !
813 813
5.0 L]
AVG_54
s 1 i J
Avg
35 35
163 163
i) 2336, 216 2368, 4, 440 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.30 45.53 54.00 -8.47 43.70 3061 479 3157 300 217 AVERAGE 1 1000 9.32 -----v -=--- 94.41 10.64 482 3355 300 17 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C11 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samrans. FCC RF Test Report Report No. : FR490417C

Pol. Horizontal Vertical
. vl i) Date: 202440-29 . vl ) Date: 202440-29
1225 1225
B75 075
PEAK_ 74 PEAK_T4
100 100,
Peak s VG 54 o VG 54
eal )
1 oot B Al e gt WMWW o L T S
|ty oty
Avg 3l 310
175 I
3000 1600, 12200, 16800, 21400, 26000 3000 7600, 12200, 18800, 21400 26000
Frequency (NHz) Frequency (NHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wedndn @B BN Bn & B @ g
1 4200 4.7 74.00 -33.24 63.98 3.6 7.75 6.3 .- - Peak 1 482400 40.87 74.00 -33.13 64.09 .26 7.75 653 .- - Peak
Sporton International Inc. (ShenZhen) Page Number : C12 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111



samrans. FCC RF Test Report Report No. : FR490417C

Pol. Horizontal Vertical
. Lo i) Date: 2024-0-28 . Lo G Date: 20240-28
1225 1225
1050 105,
875 875
PEAK 74 PEAK 74
100 100
525 AVG_54 o G 54
Peak " 1 i ..,12 , ki e M%W L e m " . T
3EHW i % Iyl Pt
Avg
115 1.
3000 6000, 9000. 12000 15000. 18000 3000 6000 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 4870.00 40.31 74.00 -33.69 63.46 34.33 7.77 65.35 - - Peak 1 4878.00 39.84 74.00 -34.16 62.99 34.33 1.7 65.5 - - Peak
1 TM.00 4430 74.00 -29.70 64.58 35.44 B.93 6465 - - Peak 1 731,00 4298 74.00 -31.02 63.26 35.44 B.93 6465 .- - Peak
Sporton International Inc. (ShenZhen) Page Number : C13 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111



samranas. FCC RF Test Report Report No. : FR490417C
16
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 6+7
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2004-40-07 WLeveI (Vi) Date: 204-40-07
1138 1138 1
95 915
fhd PEAG B T fd PEAK 8
5.0 5.
1
“ 4B'BMMMMMMMWMMMW‘WWWW‘MM ) bbbt
Peak
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 MBd12 57.12 74.00 -16.88 54.86 30.85 4.92 33151 100 139 PEAK 1 2462.00 105,55 -=---v -=--- 103.45 3075 4.8 3153 100 139 PEMK
WLeveI (Vi) Date: 2004-40-07 WLeveI (Vi) Date: 204-40-07
1138 1138
915 915
813 813
5.0 L]
AVG_BE_54 AVG_54
s f i j
Avg ]
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 8355 47.05 54.00 -6.95 44.79 30.85 4.92 3151 100 139 AVERAGE 1 26200 97.97 -----v ----- 95.83 0.7 489 3352 160 139 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C14 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




samranas. FCC RF Test Report Report No. : FR490417C
16
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 6+7
Pol. Vertical Fundamental
WLevel (Vi) Date: 2004-40-07 WLevel (Vi) Date: 204-40-07
1138 1138
1
915 915
fhd PEAG B T fd PEAK 4
5.0 1 5.
88 w 488 s i B S
Peak
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 48351 59.49 74.00 -14.51 57.23 3085 4.92 3351 36 1S PEM 1 2462.00 103.83 ------ -=--- 101.69 3077 4.89 33152 386 DS PEM
WLevel (Vi) Date: 2004-40-07 WLevel (Vi) Date: 204-40-07
1138 1138
1
95 915
813 813
5.0 L]
AVG_BE_54 AVG_54
4 ! 1
Avg N I
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 28358 46.44 54.00 -7.5% 44.18 30.85 4.92 33151 356 225 AVERAGE 1 6200 97.13 ----sv -oeeee 94.99 10.77 489 33.52 356 225 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C15 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samrans. FCC RF Test Report Report No. : FR490417C

Pol. Horizontal Vertical
.. Leel Vi) Date: 202440-29 .. Lol (BaVi) Date: 202440-29
1225 1225
1050 105,
875 875
PEAK 74 PEAK 74
100 100
o G 54 o G 54
Peak i . A T oo 2 g A e gyt
T s Y
Avg
115 1.
3000 6000, 9000, 12000, 15000, 18000 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 4924.00 40.61 74.00 -33.39 63.69 34.40 7.7 65.27 - - Peak 1 4924.00 39.67 74.00 -34.33 62.75 34.80 7.7 65.27 -- - Peak
1 T386.00 13.08 74.00 -30.92 63.08 35.42 9.7 6459 - - Peak 1 736.00 £.21 74.00 -30.79 6.2 3[.42 9.7 6459 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C16 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111



FCC RF Test Report

sPoRTON LAS. Report No. : FR490417C
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT CDD 6+7
Pol. Horizontal Fundamental
Date: 204-40-07
e i) Date: 20244027 g e )
10 1138 i
w5 915
K fd PEAK 8
8.0 5.
[ S—— » m’j/ 8- - m R ‘
Peak
35 325
163 163
pill 1336, 62 2388, pLAES 44 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos Thos Linit Read Ant Cable Preamp APos Thos
Freq Level Line Margin Level Factor Loss Factor Renark Freg Level Line Margin Level Factor Loss Factor Renark
Midijadwh @ BN Bh @ B o dg MBI EGh @ B0 Bh & & a i
| 789.95 6238 74.00 1162 60.54 3061 4.80 3.5 13 0PEK U 0000 107,65 ooeere eeeme W 0E LR BSE 15 0K
WLeveI (Vi) Date: 2004-40-07 WLeveI (Vi) Date: 204-40-07
1138 1138
1
95 915
813 813
5.0 L]
AVG_54
s // i L,_-ﬂ
Avg
ki 35
163 163
i) 2336, 262 2368, 4, 440 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.95 50.62 54.00 -3.38 48.78 30.61 4.80 33.57 193 0 AVERAGE 1 M0 99.43 --eev oomeee 97.52 .64 4.82 3355 193 @ AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C17 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




FCC RF Test Report

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111

sPoRTON LAS. Report No. : FR490417C
17
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT CDD 6+7
Pol. Vertical Fundamental
WLevel (Vi) Date: 2004-40-07 WLevel (Vi) Date: 204-40-07
1138 1138
I
95 915
thd fd PEAK 8
5.0 1 5.
488 " - X " MMJ 488 - —— g T T w
Peak )
35 35
163 163
i) 2336, 262 2368, 4, 440 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.56 57.99 74.00 -16.00 56.15 30.61 4.80 331.57 378 300 PEAK 1 2412.00 104,51 -----v -=-e- 102.60 30.64 4.82 33155 378 300 PEM
WLevel (Vi) Date: 2004-40-07 WLevel (Vi) Date: 204-40-07
1138 1138
95 w5 !
813 813
5.0 L]
AVG_54
448 g 48 J
Avg
35 35
163 163
i) 2336, 216 2368, 4, 440 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.55 45.08 54.00 -8.92 43.24 30.61 4.0 33157 378 300 AVERAGE 1 41200 9498 -----v ----- 93.07 10.64 4.8 3355 378 300 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C18 of C39




samrans. FCC RF Test Report Report No. : FR490417C

Pol. Horizontal Vertical
. Lo (dli) Date: 202440-29 . L di) Date: 202440-29
1225 1225
b75 b5
PEAK 74 PEAK T4
100 100
Peak s VG B o VG 5
ea i 1 » el . MWMM“W\W T, ol WWW
ettt W’\)‘W o
Avg 30 30
175 fr
3000 6000, 9000 12000 15000. 18000 3000 6000 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & BN B B B o dg Mpdn B & B B @ B @ dg
1 484.00 40.94 74.00 -33.06 64.16 3426 7.75 653 - -- Peak 1 484.00 39.86 74.00 -34.14 63.08 .26 7.75 6583 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C19 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samrans. FCC RF Test Report Report No. : FR490417C

Pol. Horizontal Vertical
.. Leel Vi) Date: 202440-29 .. Lol (BaVi) Date: 202440-29
1225 1225
105 105,
875 875
PEAK 74 PEAK 74
700 00
525 AVG_54 o G 54
Peak ] P P o e R P I A P e 2 o™
I sl % |ocbnmptahtn
Avg
115 .
3000 6000, 9000, 12000, 15000, 18000 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 47000 0.60 74.00 -33.00 B3.75 3.3 1.7 6.5 -~ - Pesk 1 487400 40.50 74.00 -33.50 £3.65 3.3 1.7 5.5 - - Pesk
1 THLOD M3) TA.00 -29.68 G460 3544 B3 BAES - - Pesk 1 OTHLOD MLO4 TG0 .95 6431 3.4 B3 BAES - - Pedk
Sporton International Inc. (ShenZhen) Page Number : C20 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111



samroncis. FCC RF Test Report

Report No. : FR490417C
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT CDD 6+7
Pol. Horizontal Fundamental
WLevel (Vi) Date: 2004-40-07 WLevel (Vi) Date: 204-40-07
1138 1138 1
95 915
thd PEAG B T fd PEAK 4
5.0 1 5.
48 % 48 PRTI PP o e U e
Peak
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 28351 59.68 74.00 -14.32 57.42 3085 4.92 3151 2B 360 PEAK 1 2462.00 109.71 ------ -=--- 107.58 30.77 4.9 3153 2B 360 PEM
WLevel (Vi) Date: 2004-40-07 WLevel (Vi) Date: 204-40-07
1138 1138
95 915
813 813
5.0 L]
AVG_BE_54 AVG_54
s ! i ‘/_'_J L,_,.ﬁ._.
Avg ]
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 28355 45.69 54.00 -8.31 43.43 3085 4.92 3151 23 360 AVERAGE 1 26200 99.32 ----sv --eee 97.19 10.77 489 3353 2B 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C21 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samroncis. FCC RF Test Report

Report No. : FR490417C

Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2004-40-07 WLeveI (Vi) Date: 204-40-07
1138 1138
1
95 915
thd PEAG B T fd PEAK 4
5.0 4 5. J
s b s S T ————— | T—
Peak
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 MBL77 6113 74.00 -12.77 58.97 3085 4.92 3151 400 202 PEAK 1 2462.00 104.49 -----v -=--- 102.35 3077 4.89 33152 4e0 202 PEMK
WLeveI (Vi) Date: 2004-40-07 WLeveI (Vi) Date: 204-40-07
1138 1138
ok w5 1
813 813
5.0 L]
AVG_BE_54 AVG_54
s ] )
AVg \\‘-—-_...M_._._M_,_H._.
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B A8 o deg
1 M83.51 47.33 54.00 -6.67 45.07 30.85 4.92 3351 400 202 AVERAGE

1 2462.00 95.48

Wiz dBuV/m dBuv/m B oBV dB/m B B o deg
------------ 93.34 3077 4.89 33.52 400 202 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AZEQ-24111

Page Number : C22 of C39




samrans. FCC RF Test Report Report No. : FR490417C

Pol. Horizontal Vertical
. Lo i) Date: 202440-29 . Lo G Date: 202440-29
1225 1225
1050 105,
875 875
PEAK 74 PEAK 74
100 100
525 AVG_54 o G 54
Peak | 1 2 s i I WMWMWMMM 1 N 2 _ i W
I o I e b
Avg
115 1.
3000 6000, 9000. 12000 15000. 18000 3000 6000 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 4924.00 40.16 74.00 -33.84 63.24 34.40 7.7 65.27 - - Peak 1 4924.00 40.62 74.00 -33.38 63.70 34.80 7.7 65.27 - - Peak
1 T386.00 M.48 74.00 -29.52 64.48 35.42 9.7 6459 - - Peak 1 7386.00 43.81 74.00 -30.19 63.81 35.42 9.7 6459 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C23 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111



samranas. FCC RF Test Report Report No. : FR490417C

20

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO3_Full RU _2422MHz

ANT CDD 6+7
Pol. Horizontal Fundamental
WLevel (Vi) Date: 2004-40-07 WLevel (Vi) Date: 204-40-07
1138 1138
1
95 915
thd fd PEAK 4
5.0 ! 5.
488 ! ] /’W{W 484 - S R T IO
Peak
35 35
163 163
i) 034 1548 pAll] 196 U 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.86 61.51 74.00 -12.09 60.07 30.61 4.80 331.57 3 QPEM 1 242,00 105.30 ------ -=---- 103.37 .65 4.8 33155 3 QPEM
WLevel (Vi) Date: 2004-40-07 WLevel (Vi) Date: 204-40-07
1138 1138
05 w5 !
813 813
5.0 L]
AVG_54
448 48
Avg
35 35
163 163
i) 034 1548 pAll] 196 U 100 1400, 1800, 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.97 50.58 54.00 -3.42 48.74 30.61 4.80 33157 3 0 AVERAGE 1 M1.00 95.76 ----nv -=--- 93.83 10.65 483 3355 31 O AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C24 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




samrans. FCC RF Test Report Report No. : FR490417C

Pol. Horizontal Fundamental
1'“‘"“ (i) Date: 20041027
1138
975 J\’WW IM\
i PEBK B 74
650 M
" bbby
Peak Blank
325
163
i Wik 52 688 prix 200
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B A8 o deg
1 8370 49.31 74.00 -24.69 47.05 30.85 492 351 3 OPEAK

Date: 2024-40-27
mLeveI(dBann)
1138
97.5v
1K) ﬂ\
0 \
\_ VG BE 54
488
Avg [ ! Blank
325
163
un Wik 4532 24608 4844 200
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wodindn B Bl @ B B o dg
1 8495 39.33 54.00 -14.67 37.06 30.86 4.92 3351 332 0 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C25 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111



samroncis. FCC RF Test Report

Report No. : FR490417C

20
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO3_Full RU _2422MHz
ANT CDD 6+7
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
1
95 915
thd fhd FEA 74
5.0 1 5.
4ar i oy 'WM 48 ettt AT W
Peak .
35 35
163 163
i) 04 1548 pAll] 196 U 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.97 58.48 74.00 -15.52 56.64 30.61 4.80 33157 393 296 PEMK 1 2472.00 100.98 ------ -=---- 99.05 10.65 483 3355 393 96 PEMK
WLeveI (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
95 915 1
813 813
5.0 L]
AVG_54
448 48 L—_—r
Avg J
35 35
163 163
i) 034 1548 pAll] 196 U 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.86 47.58 54.00 -6.42 45.70 30.61 4.80 3157 393 296 AVERAGE 1 M1.00 92.28 ----nv -=eee 9.31 10.65 483 3355 393 96 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111

Page Number :

C26 of C39
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Pol. Vertical Fundamental
1.,,.LW(WIIVMI) Date: 2024-40-27
1138
5o M’\
i \ PEAK BE 14
650
Mo
s *’MMW e ; 1
Peak Blank
35
163
U NI 1532 24688 4 B0
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B A8 o deg
1 M95.55 49.68 74.00 -24.30 47.35 30.90 4.94 3351 393 296 PEAK

1'“\ Leve(GBuVIm) Date: 2004-40-07
1138

415

03

850 \

\ AVG_BE 54
#8
Avg R Blank

35

16

U Uiig U532 24684 Upa4 2500

Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B A8 o deg
1 28463 39.11 54.00 -14.89 36.84 30.86 4.92 3351 393 296 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C27 of C39
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: 2AZEQ-24111



SPORTON LAB.

FCC RF Test Report

Report No. : FR490417C

Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO09_Full RU _2452MHz
ANT CDD 6+7
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
1
95 915
thd fhd PEA 74
5.0 5.
1
488 Lt . T ——
Peak
35 35
163 163
i) 134 23668 23952 Unh Uil 100 1400, 1800, 2000, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.51 50.16 74.00 -23.84 48.32 30.61 4.80 3157 26 360 PEAK 1 2452.00 104,57 ----vv -=-e- 102.49 3073 488 3153 26 360 PEM
WLeveI (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
1
95 915
813 813
5.0 L]
AVG_54
iy ) ﬂj
Avg !
35 35
163 163
i) 134 23668 23952 Unh Uil 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.%5 39.51 54.00 -14.49 37.67 30.61 4.80 3157 26 360 AVERAGE 1 245200 96.98 -----v -=--- 94.86 10.73 4.8 3353 26 360 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111

Page Number

: C28 of C39




samrans. FCC RF Test Report

Report No. : FR490417C

Pol. Horizontal Fundamental
11:\'-”&' (i) Date: 202400-27
1138
1 WW“\M st
97.. w
i \\ PEAK_BE T
B0 % 1
WMM"’W
48 o,
Peak Blank
325
163
s 1616 un 4808 104 B0
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
MW W B W B B B m dyg
1 28.63 58.43 74.00 -15.57 56.17 30.85 4.92 3351 26 360 PEAK
11:\'-”&' (i) Date: 202400-27
1138
15
R R e
LK
0 \
VG _BE 54
i
488 e =
Avg Blank
35
163
s 1616 un 4808 104 B0
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
MW W B W B B B m dyg
1 487 4.1 5.0 -6.29 45.45 30.85 492 3351 216 360 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C29 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




SPORTON LAB.

FCC RF Test Report

Report No. : FR490417C

21
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO09_Full RU _2452MHz
ANT CDD 6+7
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
1
95 915
thd fd pEAK 8
5.0 5.
1
48 | . 483 . o et | e
Peak
35 35
163 163
i) 1304 23668 23952 Unh Uil 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2368.50 49.90 74.00 -24.10 48.06 30.65 4.77 3158 400 197 PEAK 1 2452.00 100,39 -----v -=--- 99.30 10.74 488 3351 460 197 PENK
WLeveI (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
95 915 1
813 813
5.0 L]
AVG_54
448 48
Avg !
35 35
163 163
i) 134 23668 23952 Unh Uil 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 D35.76 38.64 54.00 -15.36 36.79 30.73 473 3161 400 167 AVERAGE 1 245200 92.69 ------ ----- 9.60 10.74 488 33.531 400 197 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C30 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




samrans. FCC RF Test Report

Report No. : FR490417C

Pol. Vertical Fundamental
11:\'-”&' (i) Date: 202400-27
1138
915 yrtboe m
iy \K\ PEAK_BE T
0 '
b, by,
488 M.M ! }
Peak Blank
325
163
s 1616 un 4808 104 00
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
MW W B W B B B m dyg
1 28,78 58.83 74.00 -15.17 56.57 30.85 4.92 3351 400 197 PEAK
11:\'-”&' (i) Date: 202400-27
1138
15
P ——,
w7
650
VG _BE 54
488 1
[ o
Avg Blank
325
163
s 1616 un 4808 104 B0
Frequency (VHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
MW W B W B B B m dyg
1 483,58 46,14 54.00 -7.86 43.88 30.85 4.92 3351 400 197 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C31of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




SPORTON LAB.

FCC RF Test Report

Report No. : FR490417C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial_RU 52/37_2412MHz
ANT CDD 6+7
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138 i
95 915
thd fd PEAK 4
5.0 1 5.
A0 Bt ) I / 483 - - T ll. & I
Peak
35 35
163 163
i) 2336, 216 2368, 4, 440 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.43 6475 74.00 -9.25 62.91 30.61 4.80 33157 100 133 PEMK 1 2412.00 108.40 ------ -=---- 106.53 30.62 4.1 33156 100 133 PEMC
WLeveI (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
1
95 915
813 813
5.0 L]
AVG_54
448 ! 48
Avg M’M e e
35 35
163 163
i) 2336, 262 2368, 4, 440 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.56 45.83 54.00 -8.17 43.99 30.61 4.80 3157 100 133 AVERAGE 1 241200 98.90 ------ ------ 97.03 10.62 4.B1 33.56 100 133 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C32 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




samroncis. FCC RF Test Report

Report No. : FR490417C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial_RU 52/37_2412MHz
ANT CDD 6+7
Pol. Vertical Fundamental
WLevel (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
I
95 915
thd fd PEAK 4
5.0 1 5.
. . 48.8 PO IPOR R TS e W
Peak '
35 35
163 163
i) 2336, 262 2368, 4, 440 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.56 60.38 74.00 -13.62 58.54 30.61 4.80 33.57 383 192 PEMK 1 2412.00 104,18 -----v -=--- 102.31 .62 481 3356 383 192 PEMK
WLevel (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
w5 w5 |
813 813
5.0 L]
AVG_54
448 1 48
Avg .l e
ki 35
163 163
i) 2336, 216 2368, 4, 440 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.80 42.47 54.00 -11.53 40.63 30.61 4.80 33.57 383 192 AVERAGE 1 1200 95.96 ------ -=--- 94.09 10.62 4.81 33.56 383 192 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C33 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




SPORTON LAB.

FCC RF Test Report

Report No. : FR490417C

Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial_RU 106/54_2462MHz
ANT
Pol. Horizontal Fundamental
WLevel (Vi) Date: 2004-40-07 WLevel (Vi) Date: 204-40-07
1138 1138 1
95 915
thd PEAG B T fd PEAK 4
B0 ; B0
s \WWMWWMMMWWMMMme s P T L L“ bl
Peak
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 28351 63.96 74.00 -10.04 61.70 30.85 4.92 3351 400 3 PEMK 1 2462.00 105,12 -----v -=--- 102.94 30.80 4.90 3352 400 34 PEM
WLevel (Vi) Date: 2004-40-07 WLevel (Vi) Date: 204-40-07
1138 1138
1
95 915
813 813
5.0 L]
AVG_BE_54 AVG_54
448 1 48
AVg A S N L.—w-———-—mm—‘
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 M358 4.75 54.00 -10.25 4149 30.85 4.92 3151 400 324 AVERAGE 1 26200 97.43 -----v -=oe- 95.25 10.80 4.9 33.52 460 324 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C34 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




samroncis. FCC RF Test Report

Report No. : FR490417C

Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial_RU 106/54_2462MHz
ANT CDD 6+7
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
1
95 915
thd PEA B 74 fhd PEA 74
5.0 1 5.
48 % 44 - ——— sttt | b ot
Peak
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 24B4.00 60.21 74.00 -13.79 57.95 30.85 4.92 3151 400 167 PEAK 1 2462.00 102,66 ------ ------ 100.52 3077 4.89 33152 4e0 197 PEMK
WLeveI (Vi) Date: 2004-40-07 mLeveI (Vi) Date: 204-40-07
1138 1138
95 915 1
813 813
5.0 L]
AVG_BE_54 AVG_54
448 1 48
Avg
35 35
163 163
2 U595 UM 144 U4 2500 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 8377 42.13 54.00 -11.87 39.87 30.85 4.92 3151 400 167 AVERAGE 1 26200 94.78 -----v ----- 92.64 10.77 489 33.52 400 197 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AZEQ-24111

Page Number : C35 of C39




samrans. FCC RF Test Report Report No. : FR490417C

Pol. Horizontal Vertical
L Date: 20244030 RN Date: 2024-40-30
ol cus;j ol cus:;j
700 700
500 500
50 ] 50, ]
II— I—
ag— ag—1
- 6 - §
:w'o 5 I " :w'o L PRI, L
4 bl 2 5
23 gta 3 4 WW
1
WOl 4 st afl A b
Wl Wy Y
Peak " "
3 . 18, 2. 0, 100 "Jo . e, 2. 41, 1000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos  TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  dB BV dB/m B B em deg Miz dBuv/m dBuV/m  dB dBY dB/m B B m deg
1 46.49 71.87 240.00 -18.13 36.56 19.62 0.69 35.00 - -- Peak 1 33.88 25.98 40.00 -14.02 41.82 1B.46 0.57 34.87 - -- Peak
2 98.87 23.15 43.50 -20.35 42.13 14.78 1.04 34.80 - -- Peak 2 14155 24.03 43.50 -19.47 39.23 18.27 1.25 M. - -- Peak
3 142,52 20.81 43.50 -20.69 37.93 18.35 1.25 .M - -- Peak 3 194.90 22.45 43.50 -21.05 39.40 16.28 1.47 34.70 - -- Peak
4 287.05 24.91 46.00 -21.09 39.06 18.72 1.76 34.63 -- -- Peak 4 282.20 23.45 46.00 -22.55 37.78 18.57 1.74 .64 -- -- Peak
5 389.13 26.91 46.00 -19.09 39.37 20.20 1.94 34.60 - -- Peak 5 489.78 24.93 46.00 -21.07 33.87 1.3 2.33 34.50 - - Peak
6 048.50 32.41 46.00 -13.50 33.71 29.74 3.26 3430 - - Peak 6 B44.80 30.B1 46.00 -15.19 33.31 28.71 3.09 3430 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C36 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111



samroncis. FCC RF Test Report

Report No. : FR490417C

26
Mode Band Edge
CO-TX
Pol. Horizontal Fundamental

WLeveI (i) Date: 2024-40-10 WLeveI () Date: 2024-40-30

13§ 113§
1

95 95

B B PEAK 74

50 a0

488 A " IM 488 - " ” Wi

Peak

15 35

163 163

o 233 262 2388, 2414, 40 100 1400. 1800. 200, 2600, 3000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
MeBAnBNE B Bl B B B @ g W BU B B BN B B B @ kg

1 2389.82 59.08 74.00 -14.92 57.24 30.61 4.80 33.57 304 335 PEAK 1 2412.00 105.53 ------ ------ 103.62 30.64 4.82 33.55 304 335 PEAK

WLeveI (i) Date: 2024-40-10 WLeveI () Date: 2024-40-30
13§ 113§

1

95 95

i3 LN

50 Al

AVG 54
s s WJ
Avg /

15 35
163 163

o 23 26 2388, 2414, 40 100 1400. 1800. 200, 2600, 3000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
MeBAnBNE B Bl B B B @ g W BU B B BN B B B @ kg
1 1389.95 48.96 54.00 -5.04 47.12 30.61 4.80 33.57 364 335 AVERAGE 1 M12.00 9.3 ----- - 97.41 30.64 4.8 33.55 304 335 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C37 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




samranas. FCC RF Test Report Report No. : FR490417C
26
Mode Band Edge
CO-TX
Pol. Vertical Fundamental
WLM (i) Date: 2024-40-10 1,!"Level () Date: 2024-40-30
13§ 113§
1
95 95
B B PEAK 74
50 a0
1
T ) - 4838 — " . il | it
Peak "
15 35
163 163
o 233 26 2388, 2414, 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
MeBAnBNE B Bl B B B @ g W BU B B BN B B B @ kg
1 2389.82 56.51 74.00 -17.49 54.67 30.61 4.80 33.57 339 130 PEAK 1 2412.00 104.49 ------ - 102.60 30.63 4.82 33.56 339 230 PEAK
WLM (i) Date: 2024-40-10 1,!"Level () Date: 2024-40-30
13§ 113§
1
95 95
i3 LN
50 Al
VG 54
s 1 s J
Avg
15 35
163 163
o 23 26 2368, 2414, 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
MeBAnBNE B Bl B B B @ g W BU B B BN B B B @ kg
1 1389.95 45.60 54.00 -8.40 43.76 30.61 4.80 33.57 339 230 AVERAGE 1 M12.00 97.00 ------ - 95.11 30.64 4.8 33.55 339 230 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C38 of C39

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AZEQ-24111




SPORTON LAB.

FCC RF Test Report

Report No. : FR490417C

26
Mode Harmonic
CO-TX
Pol. Horizontal Vertical
- Lo @Bl Date: 2024-10-30 Lo di) Date: 2024-10-30
1225 1225
1050 1050
i1 115
PEAK T4 PEAK 74
104 14
AVG_54 AVG_54
Peak 525 525
1
Avg il B
175 175
3l 6000, 9000. 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo B B bW B B B o dg Mol e B BN B B B o deg
1 4824.00 40.37 74.00 -33.63 63.59 34.26 7.75 65.13 Peak 1 4824.00 40.22 74.00 -33.78 63.44 34.26 1.15 65.13 Peak

Note: For all above plots, the frequency points over limit line are fundamental signals, which can be ignored.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AZEQ-24111

Page Number : C39 of C39
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Appendix D. Duty Cycle Plots
MIMO Ant.6+7:

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting

802.11b 98.53 - 10Hz

802.119g 99.05 - - 10Hz

802.11ax HE20 99.82 - 10Hz

802.11ax HE40 99.63

- 10Hz

802.11b

Spectrum |c%-:I

Ref Level 22.12 dem Offset 12.12 dé @ RBW 10 MHz

o Att 20 de @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

LY ETRR

43 572 dbm|
1.810000 ms|
Di[1] 1.32 dB
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0 dBm

l
TRG 12,020 dBm

10 dBrm

-10 dem

-20 dem

1}
-30 dBm ;

-40 dBm—H

-50 dem

-60 dBm

-70 dBm

CF 2.412 GHz 3001 pts 200.0 ps/
Marker

Type | Ref | Trc | X-value | Y-value |__Function Function Result |
M1 1 -1.81 ms =43.57 dém

DL ™M1 1 670.0 ps 1.32 dB

D2 M1 1 680.0 ps 13.92 dB

i J CIRNRNND we
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802.11g

Spectrum

(=)

Ref Level 22.12 dBm
Att 20 dB
SGL Count 1/1

offset 12.12 dé @ RBW 10 MHz
@ SWT 7 ms & VBW 10 MHz
TRG:VID

@ 1Pk Clrw

I
!

; TR T

10 dBm

TRG 16,020 dem

g
-690.00 ps|

0 dbm

1.21 dB|
2.09000 ms|

-10 dem

-20 dBm

-30 dBm

-40 dem

-50 dem

-60 dBm

-70 dBm

CF 2,412 GHz

3001 pts

700.0 ps/

Marker
Type | Ref | Trc |
1

X-value | Y-value Function

Function Result

M1
D1
D2

M1 1
M1 1

-690.0 ps
2.09 ms
2.11 ms

18.22 dBm
1.21dB
0.00 dB

1

802.11ax HE20

Spectrum

Ref Level 22.12 dBm
Att
SGL Count 1/1

20 dB @ SWT

offset 12.12 dé @ RBW 10 MHz
12 ms & VBW 10 MHz
TRG:VID

10 dBm

|.1Pk Clrw
TRG 17.520 dE\mEm

kil

1.32000 ms

0 dbm

60.07 dB,|
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-10 dem

-20 dBm

-30 dBm

-40 dem

]

-50 dem

-60 dBm

-70 dBm

CF 2,412 GHz

3001 pts

1.2 ms/

Marker
Type | Ref | Trc |
1

X-value | Y-value Function

Function Result

M1
D1
D2

M1
M1

1
1

1.32 ms
5.42 ms
5.43 ms

18.31 dBm
-60.07 dB
0.01 dB

1
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802.11 ax HE40

Spectrum

Ref Level 22.06 dBm
= Att 20 dB
SGL Count 1/1

offset 12.06 dé @ RBW 10 MHz
@ SWT 12 ms & VBW 10 MHz
TRG:VID

@ 1Pk Clrw
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10 dBm
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Marker
Type | Ref | Trc |
1

X-value | Y-value |__Function

Function Result |

M1
DL M1 1

D2 M1 1

-1.12 ms 13.42 dBm
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5.4 ms 0.01 dB
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